
Parts Manual
SG13HB CE / 966042701

Please read the operator’s manual carefully and make sure  
you understand the instructions before using the machine.



©2010 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

FRAME........................................................................ 4

HANDLE & CONTROLS............................................. 6

BELT GUARD & PULLEY............................................ 8

COVER & BLADE..................................................... 10

DECALS.................................................................... 12



4 

FRAME

1

2

3

4

5

6

7

8

9

10

11
12

13

14

15

16

17

18
19

20

21

22
23

24

25
26

27

28

29

30

31

32

33

34

35

36

10
31

20
23

23
9

11

12

13

19

37

38



5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

FRAME

539 1093161..	 	����1	����DECK

540 2001782..	 	����2	����BRACKET

539 1093213..	 	����1	����HANDLE, LOWER

539 0200244..	 	����1	����BRAKE, CALIPER

539 1086495..	 	����1	����BRACKET, HANDLE

539 0200826..	 	����2	���� PIN, HANDLE ADJUSTMENT

539 1092837..	 	����1	���� FENDER

539 9905638..	 	����4	����HCS 3/8-16 x 1

539 9905469..	 	����8	����NUT 3/8-16 CNTRLK

539 99051710..	 	����9	����WASHER 3/8 FLAT STD

539 97693411..	 	��14	����HCS 5/16-18 x ¾

539 99069212..	 	����9	����WASHER 5/16

539 99018413..	 	��14	����NUT 5/16-18 CNTRLK

539 02009414..	 	����1	����DEFLECTOR, REAR

539 20078115..	 	����1	���� STRAP, DEFLECTOR

539 02008416..	 	����1	����DEFLECTOR, SIDE

539 02008517..	 	����1	����AXLE

540 02002518..	 	����1	����WHEEL, RT

539 02002819..	 	����2	���� SET COLLAR, ¾"

539 99076120..	 	����3	����NUT ¼-20 CNTRLK

539 10026621..	 	����1	����HCS ¼-20 x 1¼

539 99005222..	 	����2	���� LOCKWASHER ¼

539 99059823..	 	����6	����WASHER ¼

539 99058024..	 	����2	����HCS ¼-20 x ¾

539 10938925..	 	����2	����HCS 3/8-16 x 3½ TPBLT

539 99013026..	 	����2	����NUT 3/8-16

539 02002027..	 	����1	����CLUTCH -NORAM 
3 SHOE

505 194401	���1	���� CLUTCH-AMSBECK 
2 SHOE

539 91703328..	 	����1	����KEY ¼ SQ x 2½

539 99016429..	 	����1	����HCS 3/8-24 x 1½

539 10955430..	 	����1	����WASHER ½ FLAT

539 99011831..	 	����5	����WASHER 3/8 SPLIT LK

539 99036532..	 	����2	���� PIN, COTTER 1/8 x ¾

539 99025033..	 	����2	����WASHER ½, SAE

539 99092334..	 	����4	����RHSNB 3/8-16 x 1¾

539 02003435..	 	����2	���� SPRING, COMPRESSION

539 02007436..	 	����1	����WHEEL w/ DISC

539 02009237..	 	����1	����DEFLECTOR, EXHAUST

539 10849538..	 	����3	���� SCREW #8-32 x 3/8

NOT SHOWN

539 109299	���1	���� WIRE HARNESS, ENGINE

FOR NORAM CLUTCH

539 110762	���1	���� KIT, SNAP RINGS & BRGS

539 110763	���1	���� KIT, CLUTCH SHOE / SPRGS

FOR AMSBECK CLUTCH

505 246401	���1	���� KIT, CLUTCH SHOE



6 

HANDLE & CONTROLS

1

2

3

4

5

7

8

9

10

11

12

13

14

1516

17

18

19

20

21

22

23

24

25

26

6

28

29

30

31

32

33 34

35

27

18

14

6

27

27

32

32



7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE & CONTROLS

539 1093191..	 	����1	����HANDLE UPPER

539 1308182..	 	����1	����BAIL

539 1086473..	 	����1	����HANDLE, POSITION ADJ

539 9769344..	 	����1	����HCS 5/16-18 x ¾

539 1029985..	 	����1	����WASHER, FRICTION

539 9901846..	 	����2	����NUT 5/16-18 CNTRLK

539 1090897..	 	����1	����RIVET, SNAP, MALE

539 1090908..	 	����1	����RIVET, SNAP, FEMALE

539 1108659..	 	����1	����GRIP

539 10927910..	 	����1	����BUSHING, STEP ¾ ID

539 10899511..	 	����1	����HANDLE, WHEEL BRAKE

539 97693812..	 	����1	����HCS 5/16-18 x 2¼

539 10899613..	 	����1	����GRIP, PARK BRAKE

539 10879214..	 	����2	����NUT 5/16 PUSH CAP

539 02001715..	 	����1	���� SWITCH, NC

539 10267816..	 	����1	���� PLATE, TAPPED

539 10955217..	 	����2	���� LOCKWASHER #10

539 10853518..	 	����4	���� SCREW #10-24 x ¾

539 02002319..	 	����1	���� THROTTLE CNTRL w/ KNOB

539 97697720..	 	����2	����NUT #10-24 NYLOC

539 02001621..	 	����1	���� SWITCH, TOGGLE

539 02004122..	 	����1	����BOOT, TOGGLE SWITCH

539 02003523..	 	����1	���� SPRING

539 10899224..	 	����1	����ROD, PARK BRAKE

539 97648125..	 	����1	���� YOKE, 5/16

539 10010226..	 	����1	���� SPRING

539 99051727..	 	����7	����WASHER 3/8 FLAT STD

539 10897528..	 	����1	���� PIN, CLEVIS ¼ x 7/8

539 97698829..	 	����1	����HAIRPIN COTTER

539 10864830..	 	����1	����ROD

539 99018831..	 	����2	����WASHER 5/16 SAE

539 99036532..	 	����4	���� PIN, COTTER 1/8 x ¾

539 99054633..	 	����4	����NUT 3/8-16 CNTRLK

539 99058834..	 	����4	����HCS 3/8-16 x 2

539 11094335..	 	����1	����NUT 5/16-24 NYLOC

NOT SHOWN

539 976856	���5	���� WIRE TIE

539 109298	���1	���� WIRE HARNESS



8 

BELT GUARD & PULLEY

1

2

3

4

5

7

8

9

10

11 12

13

14

1516

17

18

19

20

6

14

17



9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

BELT GUARD & PULLEY

539 1082131..	 	����1	���� PLATE COVER

539 1083982..	 	����4	����HCS 5/16-24 x 1

539 1085053..	 	����1	����HCS ¾-16 x 5½

539 1087464..	 	����3	����NUT 3/8-16 ACORN

539 1093325..	 	����3	����NUT 3/8-16 JAM

539 1122986..	 	����1	����COVER, BELT, w/ TRIM

540 2003507..	 	����1	����BACK PLATE, BELT GUARD

539 2007518..	 	����1	����BELT, SET OF 2

539 0200899..	 	����1	����DEFLECTOR, LEFT SIDE

539 91021010..	 	����1	����KEY ¼ SQ x 2

539 92338111..	 	����1	����BUSHING, TAPERLOCK

539 97693412..	 	����4	����HCS 5/16-18 x ¾

539 99011813..	 	����3	����WASHER 3/8 SPLIT LK

539 99018414..	 	����6	����NUT 5/16-18 CNTRLK

539 99018715..	 	����4	����WASHER 5/16 SLW

539 99051716..	 	����1	����WASHER 3/8 FLAT STD

539 99069217..	 	����6	����WASHER 5/16

539 11114218..	 	����1	���� PULLEY, TAPERLOCK

539 10282719..	 	����1	���� SPACER, PULLEY

539 11229420..	 	����1	���� TRIM, FLEX



10 

COVER & BLADE

1
8

9

10
11

5

7
6

2
3

4

12



11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

540 0202251..	 	����1	���� SHROUD ASSY w/DECAL

539 0200272..	 	����2	����BEARING

539 9906553..	 	����8	����HCS 3/8-16 x 1½

539 2002824..	 	����8	����NUT, 3/8-16, JAM NYLOC

539 9905635..	 	����4	����HCS 3/8-16 x 1

539 9901186..	 	����4	����WASHER 3/8 SPLIT LK

539 9905177..	 	����4	����WASHER 3/8 FLAT STD

525 4352018..	 	����1	����WHEEL, COMPLETE

525 4353019..	 	����1	����KIT, TOOTH (STANDARD)

525 435302	���1	���� KIT, TOOTH (SAND & CLAY)

525 435303	���1	���� KIT, TOOTH (ROCK)

525 43540110..	 	����1	����HCS 3/8-16 x 1¼

525 43550111..	 	����1	����WASHER, 3/8  SPRING

539 02022612..	 	����1	����KIT, BEARING

COVER & BLADE



12 

DECALS

4

7

6

1

5

2

11

9
10

3

8

12

13

15

14



13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

532 4291961..	 	����1	����DECAL, LOGO

532 4286762..	 	����1	����DECAL, CROWN

539 2008303..	 	����1	����DECAL, ON/OFF

539 1089874..	 	����1	����DECAL, HANDLE ADJ

525 4561015..	 	����1	����DECAL, SG13

539 1018816..	 	����1	����DECAL, PROP 65

539 1057437..	 	����1	����DECAL, NO STEP

539 0083698..	 	����1	����DECAL, DANGER FOOT

DECALS

539 2008299..	 	����1	����DECAL, THROTTLE

540 20012610..	 	����1	����DECAL, EAR/EYE WARN

540 20002711..	 	����1	����DECAL, CAUTION LIST

539 11059012..	 	����1	����DECAL, OPERATION

539 10731113..	 	����1	����DECAL, CE

525 47510114..	 	����1	����DECAL, CE966042701

539 10817315..	 	����1	����DECAL, STARTER-HONDA







P/N 115 152027 R01	  07/27/10


	FRAME
	HANDLE & CONTROLS
	BELT GUARD & PULLEY
	COVER & BLADE
	DECALS

